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•	PDLS 80.4 to 90.4 (2019) BT Joystick Control

36

* Items 1, 2 and 3 - See page 8
* Items 4, 39 and 40 - See page 9
* Items 37 and 47 (Blade) - See page 10
* Item 47 (Fork) - See page 11
* Item 47 (Shovel) - See page 12
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•	Table - PDLS 80.4 to 90.4 (2019) BT Joystick Control

Ite
m Code Product description Al
l

*1 5022011927-8 Complete Left Lateral Gang 1
*2 5022011926-0 Complete Right Lateral Gang 1
*3 5530017130-2 Complete Mobile Support 1
*4 5324010082-3 Guia De Protecao C/Tela 1
5 5566040043-4 Rod Of Ø1.1/4" X 1020Mm 1
6 6020310793-8 Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 4
7 6020311026-2 Hexagonal Head Bolt 5/16" X 2.1/4" 18F Unc1A Gr2 Rp 3
8 6020310744-0 Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50Mm 5
9 6020010404-0 Pressure Washer 5/16" Media Industry 7

10 6020310186-7 Hexagonal Head Bolt M16 X 2,00 X 80Mm Cl8.8 Rp 4
11 5024010298-3 Smooth Washer Ø17 X Ø44 X 4,75Mm 8
12 6020010124-6 Pressure Washer M16 Media 4
13 6020310818-7 Hexagonal Nut M16 X 2,00 Ma Cl8 Ch.24Mm H.13,00Mm 4
14 6020311211-7 Hexagonal Head Bolt M18 X 1,50 X 50Mm Cl8.8 Rt 6
15 6020010414-8 Pressure Washer 3/4" Media Industry 6
16 6020317425-2 Hexagonal Head Bolt M20 X 2,50 X 50Mm Cl8.8 Rt 14
17 6020010403-2 Pressure Washer M20 Media 16
18 6020310153-0 Allen Bolt C/C M8 X 1,25 X 90Mm Cl12.9 Rp (Phosphated) 2
19 5136015810-5 Fixation Plate Of Joystick 1
20 6020310454-8 Hexagonal Nut M8 X 1,25 Ma Cl8 Ch.13Mm H.6,50Mm 2
21 6020310197-2 Hexagonal Head Bolt 5/16" X 5/8" 18F Unc1A Gr5 Rt 3
22 5024010073-5 Smooth Washer Ø8,5 X Ø20 X 2,00Mm 1
23 6020030102-4 Nut Ø5/16" 18F Unc 1
24 5530015957-4 Fixation Support Of Joystick (Indemar) 1
25 6020312503-0 Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt Left 4
26 5024010075-1 Smooth Washer Ø10,3 X Ø25 X 2,00Mm 4
27 6020010406-7 Pressure Washer 3/8" Media Industry 4
28 6020310746-6 Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 4
29 5530160088-6 Guide Support Of Protection(12,5 X 51 X 1000Mm) 2
30 6020310188-3 Hexagonal Head Bolt M20 X 2,50 X 65Mm Cl8.8 Rp 2
31 5024010007-7 Smooth Washer Ø20,3 X Ø46,5 X 4,75Mm 6
32 6020310225-1 Bolt Of Tractor Blade 5/8" X 2" 11F Unc1A Cl12.9 Rp (Phosphatized) 2
33 6020010412-1 Pressure Washer 5/8" Media Industry 2

Ite
m Code Product description Al
l

34 6020310760-1 Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 2
35 5024010121-9 Smooth Washer Ø28 X Ø87 X 8,00Mm(Galvanised) 4
36 5566040067-1 Rod Of Ø1.1/4" X 1560Mm(Jogo) 1

*37 5148010015-1 Hydraulic Control Monobloco Joystick W/Pulsant On/Off(Complete) 1
38 5138090001-0 Wrench For Hexagonal Nut 1.1/4" - 1" - 3/4" - 5/8" 1

*39 6020055915-3 Left Hydraulic Cylinder "D.A" Ø1.5/8" X Ø3.1/4" X 448Mm(Course) X 1065Mm 1
*40 6020055914-5 Right Hydraulic Cylinder "D.A" Ø1.5/8" X Ø3.1/4" X 448Mm(Course) X 1065Mm 1
41 5412010259-4 Type Nipple "T" Special 2
42 5412010252-7 Nipple R.1/2" Bsp(G) X R.1/2" Npt X 57Mm With Hexagonal 1" 2
43 6020251108-5 High Pressure Hydraulic Hose 1/2" X 2000Mm With 1Tcg And 1Trg (Sae 100R2 At - 2
44 6020251248-0 High Pressure Hydraulic Hose 1/2" X 1300Mm With 2Trg (Sae 100R2 At - P.T.4000Psi) 2
45 6020251057-7 High Pressure Hydraulic Hose 1/2" X 300Mm With 1Tcg And 1Trg (Sae 100R2 At - P.T.4000Psi) 2
46 6020251147-6 High Pressure Hydraulic Hose 1/2" X 4300Mm With 1Trg And 1Trf (Sae 100R2 At - P.T.4000Psi) 2

*47 5340030007-7 Complete Blade Of 2150Mm Of Front Loader 1
*47 5340030008-5 Complete Blade Of 2400Mm Of Front Loader 1
*47 2520350200-4 Fork 2100 - 8 Shanks 1
*47 2521300100-3 Fork 2300 - 8 Shanks 1
*47 2522300100-1 Fork 2650 - 9 Shanks 1
*47 2522300200-8 Fork 2650 - 11 Shanks 1
*47 PHSEMVALV BT Shovel 1000mm - Derivation 2500 1
*47 PHSEMVALV BT Shovel 1300mm - Derivation 2606 1
*47 PHSEMVALV BT Shovel 1700mm - Derivation 1700 1
48 5566040041-8 Rod Of Ø1.1/4" X 1560Mm 2
49 6020310793-8 Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 8
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•	PDLS 80.4 to 90.4 (2019) BT Trator Control

26

* Items 1, 2 and 3 - See page 8
* Items 4, 32 and 33 - See page 9
* Items 34 (Blade) - See page 10
* Item 34 (Fork) - See page 11
* Item 34 (Shovel) - See page 12
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Ite

m Code Product description Al
l

*1 5022011927-8 Complete Left Lateral Gang 1
*2 5022011926-0 Complete Right Lateral Gang 1
*3 5530017130-2 Complete Mobile Support 1
*4 5324010082-3 Guia De Protecao C/Tela 1
5 5566040043-4 Rod Of Ø1.1/4" X 1020Mm 1
6 6020310793-8 Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 4
7 6020310186-7 Hexagonal Head Bolt M16 X 2,00 X 80Mm Cl8.8 Rp 4
8 5024010298-3 Smooth Washer Ø17 X Ø44 X 4,75Mm 8
9 6020010124-6 Pressure Washer M16 Media 4

10 6020310818-7 Hexagonal Nut M16 X 2,00 Ma Cl8 Ch.24Mm H.13,00Mm 4
11 6020310177-8 Hexagonal Head Bolt M20 X 2,50 X 70Mm Cl10.9 Rp (Phosphated) 4
12 6020010403-2 Pressure Washer M20 Media 16
13 5024010007-7 Smooth Washer Ø20,3 X Ø46,5 X 4,75Mm 10
14 5048010100-3 Right Jamb 1
15 5048010101-1 Left Jamb 1
16 6020311211-7 Hexagonal Head Bolt M18 X 1,50 X 50Mm Cl8.8 Rt 6
17 6020010414-8 Pressure Washer 3/4" Media Industry 6
18 6020317425-2 Hexagonal Head Bolt M20 X 2,50 X 50Mm Cl8.8 Rt 14
19 5138090001-0 Wrench For Hexagonal Nut 1.1/4" - 1" - 3/4" - 5/8" 1
20 6020310225-1 Bolt Of Tractor Blade 5/8" X 2" 11F Unc1A Cl12.9 Rp (Phosphatized) 2
21 6020310760-1 Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 2
22 6020010412-1 Pressure Washer 5/8" Media Industry 2
23 5530160088-6 Guide Support Of Protection(12,5 X 51 X 1000Mm) 2
24 6020310188-3 Hexagonal Head Bolt M20 X 2,50 X 65Mm Cl8.8 Rp 2
25 5024010121-9 Smooth Washer Ø28 X Ø87 X 8,00Mm(Galvanised) 4
26 5566040067-1 Rod Of Ø1.1/4" X 1560Mm(Jogo) 1
27 5412010252-7 Nipple R.1/2" Bsp(G) X R.1/2" Npt X 57Mm With Hexagonal 1" 2
28 5412010237-3 Type Nipple "T" R.1/2" Bsp 2
29 6020251108-5 High Pressure Hydraulic Hose 1/2" X 2000Mm With 1Tcg And 1Trg (Sae 100R2 At - 2
30 6020251248-0 High Pressure Hydraulic Hose 1/2" X 1300Mm With 2Trg (Sae 100R2 At - P.T.4000Psi) 2
31 6020251214-6 High Pressure Hydraulic Hose 1/2" X 2600Mm With 1Trg And 1Trf (Sae 100R2 At - P.T.4000Psi) 2

*32 6020055914-5 Right Hydraulic Cylinder "D.A" Ø1.5/8" X Ø3.1/4" X 448Mm(Course) X 1065Mm 1
*33 6020055915-3 Left Hydraulic Cylinder "D.A" Ø1.5/8" X Ø3.1/4" X 448Mm(Course) X 1065Mm 1

Ite
m Code Product description Al
l

*34 5340030007-7 Complete Blade Of 2150Mm Of Front Loader 1
*34 5340030008-5 Complete Blade Of 2400Mm Of Front Loader 1
*34 2520350200-4 Fork 2100 - 8 Shanks 1
*34 2521300100-3 Fork 2300 - 8 Shanks 1
*34 2522300100-1 Fork 2650 - 9 Shanks 1
*34 2522300200-8 Fork 2650 - 11 Shanks 1
*34 PHSEMVALV BT Shovel 1000mm - Derivation 2500 1
*34 PHSEMVALV BT Shovel 1300mm - Derivation 2606 1
*34 PHSEMVALV BT Shovel 1700mm - Derivation 1700 1
35 5566040041-8 Rod Of Ø1.1/4" X 1560Mm 2
36 6020310793-8 Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 8

•	Table - PDLS 80.4 to 90.4 (2019) BT Trator Control
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•	Complete Mobile Support

•	Complete Lateral Gang

Ite
m Code Product description Al
l

1 5530017034-9 Mobile Support 1
2 5530290015-8 Regulator Support 1
3 5432030041-2 Pin Ø37,5 X 180Mm 1
4 6020050122-8 Cotterpin 3/8" X 2.1/2" 2
5 6020310587-0 Pin Ø37,5 X 87mm 1
6 5432080016-4 Lock Pin Ø37,5 X 110Mm Without Grease Fitting 2
7 6020310183-2 Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2
8 6020010412-1 Pressure Washer 5/8" Media Industry 2
9 6020130108-7 Grease Fitting 1/8" 2

10 5530017082-9 Complete Mobile Support 1

10

Ite
m Code Product description Al
l

Ri
gh

t

Le
ft

1 5022011928-6 Right Lateral Gang 1
1 5022011929-4 Left Lateral Gang 1
2 5432080011-3 Lock Pin Ø37,5 X 130Mm Without Grease Fitting 2
3 6020310183-2 Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2
4 6020010412-1 Pressure Washer 5/8" Media Industry 2
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•	Screen Portection Guide

•	Hydraulic Cylinder

Ite
m Code Product description Al
l

1 5324010083-1 Protection Guide 1
2 5542020010-1 Radiator Protection 1
3 6020312201-5 Hexagonal Head Bolt 3/8" X 3/4" 16F Unc1A Gr5 Rt 6
4 5024010075-1 Smooth Washer Ø10,3 X Ø25 X 2,00Mm 6

Ite
m Code Product description Al
l

Ri
gh

t

Le
ft

1 5144010829-0 Right Jacket Ø82.55 (3.1/4”) X 837mm 1
1 5144010830-3 Left Jacket Ø82.55 (3.1/4”) X 837mm 1
2 6020390118-9 Plastic Cover 21S - Pebd 2
3 6020310804-7 Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm 1
4 5024010323-8 Smooth Washer Ø27 X Ø44,5 X 4,75Mm 1
5 5236010004-9 Piston Plung Ø26,72 X Ø81,95 X 60MM 1
6 5326020141-3 Piston Rod Ø41,27 (1.5/8”) X 722mm 1
7 5456050003-6 Piston Nut Ø3.3/4” - 12fpp 1
8 5152010014-1 Piston Coupling Ø41,10 X Ø90,5 X 66MM 1
9 6020190066-5 Repair Kit For Hydraulic Cylinders  "D.A" 1.5/8" X 3.1/4" 1
9 6020190066-5 Repair Kit For Hydraulic Cylinders  "D.A" 1.5/8" X 3.1/4" 1

For spare parts order, please check in the cylinder 
jacket (1), the following: - Baldan part number with 
11 numbers, the manufacturer code, name and ma-
nufacturer date.
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•	Complete Joystick Monoblock Hydraulic Control

•	Accessories - Blade

Obs: O Item 10 (Prisioneiro) and o item 11 (Porca Sextavada) acompanha o Item 1 (Lâmina) quando ela é vendi-
da com o código completo.

Ite
m Code Product description Al
l

1 6020055661-8 Monoblock Hydraulic Command Joystick C/Pulsante On/Off(Complete) With Cable 1
2 6020010060-6 O´Ring 6-040 N3006-90Nbr (18,00) 4
3 5412010058-3 Nipple R.1/2" Bsp(G) X R.7/8" Unf X 47Mm With Hexagonal 1" 4
4 6020390118-9 Plastic Cover 21S - Pebd 4
5 6020010024-0 O´Ring 2-119 N3006-90Nbr (23,47) 2
6 5412010004-4 Nipple R.1.1/16" Un X R.1.1/16" Un X 50Mm Hexagonal 1.1/4" 2
7 6020390054-9 Plastic Cover 27 With Flap (Red) 2
8 6020190138-6 Joystick With Cable 1500Mm (Do775E1 A 1500002R) 1
9 6020055660-0 Monoblock Hydraulic Command Dn85/2-Xz(140)-A1 1

Ite
m Code Product description Al
l

21
50

24
00

1 5340030003-4 Blade Of 2150Mm Of Front Loader 1
1 5340030002-6 Blade Of 2400Mm Of Front Loader 1
2 5274010001-7 Plate Blade 2150Mm 1
2 5274010002-5 Plate Blade 2380Mm 1
3 5530030021-8 Left Support De Apoio Da Blade 1
3 5530030023-4 Right Support Of Blade 1
4 6020310226-0 Blade Screw Tractor 5/8" X 2.1/4" 11F Unc1A Cl12.9 Rp (Phosphatized) 7 8
5 5024010298-3 Smooth Washer Ø17 X Ø44 X 4,75Mm 7 8
6 6020310760-1 Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 7 8
7 5024010076-0 Smooth Washer Ø20,5 X Ø66,5 X 4,75Mm 4
8 6020010414-8 Pressure Washer 3/4" Media Industry 4
9 6020311116-1 Hexagonal Head Bolt 3/4" X 1.1/4" 10F Unc1A Gr5 Rt 4

10 5462100010-4 Grub Screw R.1"Unc X R.1"Unf X 75Mm 4
11 6020310782-2 Hexagonal Nut 1" 12F Unf Gr5 Ch.1.1/2" Height 22,50Mm 4
12 5340030007-7 Complete Blade Of 2150Mm Of Front Loader 1
12 5340030008-5 Complete Blade Of 2400Mm Of Front Loader 1

12
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•	Accessories - Fork (Optional)

Ite
m Code Product description Al
l

21
00

m
m

 8 
Sh

an
ks

23
00

m
m

 8 
Sh

an
ks

26
50

m
m

 9 
Sh

an
ks

26
50

m
m

 
11

 Sh
an

ks

1 5258010001-5 Scarifier Fork 8 Shanks 1
1 5258010002-3 Scarifier Fork 8 Shanks 1
1 5258010003-1 Scarifier Fork 9 Shanks 1
1 5258010004-0 Scarifier Fork 11 Shanks 1
2 5462100010-4 Grub Screw R.1"Unc X R.1"Unf X 75Mm 4
2 6020311130-7 Hexagonal Head Bolt 1" X 3.1/8" 8F Unc1A Gr5 Rt 4 4 4
3 5024010121-9 Smooth Washer Ø28 X Ø87 X 8,00Mm(Galvanised) 4
4 6020010420-2 Pressure Washer 1" Media Industry 4
5 6020310778-4 Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 4 4 4
5 6020310782-2 Hexagonal Nut 1" 12F Unf Gr5 Ch.1.1/2" Height 22,50Mm 4
6 2520350200-4 Fork 2100 - 8 Shanks 1
6 2521300100-3 Fork 2300 - 8 Shanks 1
6 2522300100-1 Fork 2650 - 9 Shanks 1
6 2522300200-8 Fork 2650 - 11 Shanks 1

6
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Ite
m Code Product description Al
l

10
00

13
00

17
00

1 5091010119-3 Shovel 1000mm 1
1 5091010120-7 Shovel 1300mm 1
1 5091010118-5 Shovel 1700mm 1
2 5530290018-2 Support Of Bucket 1000Mm 1
2 5530290027-1 Support Of Bucket 1300Mm 1
2 5530290005-0 Support Of Bucket 1700Mm 1
3 5432120031-4 French Head Pin Ø30,53 X 135Mm 1
3 6020310664-8 Pin Ø1.1/4” X 168mm 1 1
4 5024010093-0 Smooth Washer Ø33,5 X Ø52,5 X 3,00Mm 1
5 6020050116-3 Cotterpin 1/4" X 2" 1
6 5432080010-5 Lock Pin Ø31 X 100Mm Without Grease Fitting 1
7 6020010412-1 Pressure Washer 5/8" Media Industry 1
8 6020310183-2 Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 1
9 6020130108-7 Grease Fitting 1/8" 3

10 6020310594-3 Pin Ø37,5 X 140mm C/Furo 2
11 5024010419-6 Smooth Washer Ø39 X Ø60 X 9,50mm 2
12 6020050122-8 Cotterpin 3/8" X 2.1/2" 2

*13 6020055796-7 Hydraulic Cylinder "O.D" Ø1.5/8" X Ø2.1/2" X 332Mm(Course) X 640Mm(Closed) 1
*13 6020055670-7 Hydraulic Cylinder "O.D" Ø1.5/8" X Ø3.1/4" X 374Mm(Course) X 614Mm(Closed) 1 1
14 6020311034-3 Hexagonal Head Bolt 3/8" X 1.3/4" 16F Unc1A Gr2 Rp 2
15 6020010723-6 Clamp (Ag3) 2
16 6020010406-7 Pressure Washer 3/8" Media Industry 2
17 6020251254-5 High Pressure Hydraulic Hose 1/2" X 5000Mm With 2Trf (Sae 100R2 At - P.T.4000Psi) 2
17 6020251114-0 High Pressure Hydraulic Hose 1/2" X 3700Mm With 1Tcg And 1Trf (Sae 100R2 At - P.T.4000Psi) 2
17 6020251116-6 High Pressure Hydraulic Hose 1/2" X 6000Mm With 2Trf (Sae 100R2 At - P.T.4000Psi) 2
18 5412010045-1 Nipple R.1/2" Bsp X 45Mm With Hexagonal 1" 2
19 6020090406-3 Female Quickly Coupling 1/2" 2
20 6020090404-7 Male Quickly Coupling  1/2" 4
21 6020130108-7 Grease Fitting 1/8" 2
22 5415010001-4 Loader 1000Mm 1
22 5415010009-0 Loader 1300Mm 1
22 5415010003-0 Loader 1700Mm 1
23 5092130633-1 Components Box 1
23 5092134271-0 Components Box 1
23 5092131873-9 Components Box 1
24 PHSEMVALV BT Shovel 1000mm - Derivation 2500 1
24 PHSEMVALV BT Shovel 1300mm - Derivation 2606 1
24 PHSEMVALV BT Shovel 1700mm - Derivation 1700 1

•	Accessories - Shovel (Optional)

22

23

24

* Item 13 - See page 14
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•	Shovel Cylinder

For spare parts order, please check in the cylinder 
jacket (1), the following: - Baldan part number with 
11 numbers, the manufacturer code, name and ma-
nufacturer date.

Ite
m Code Product description Al
l

Sh
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1 5144010648-3 Jacket Ø63.5 X Ø74 X 450Mm 1
1 5144010088-4 Jacket Ø82.55 (3.1/4”) X 490Mm 1
2 6020390118-9 Plastic Cover 21S - Pebd 2
3 5456140002-7 Nut W/Nylon R.1" Uns 14Fpp - Wrench 1.1/2" - Height 28,0Mm Special 1
3 6020310814-4 Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.20,00Mm 1
4 5236010009-0 Piston Plung Ø29,46 X Ø62,84 X 60MM 1
4 5236010013-8 Piston Plung 029,6 X 81,7 X 60MM 1
5 5326020031-0 Piston Rod Ø41.22 X 495Mm 1
5 5326020085-9 Piston Rod Ø41.27(1.5/8”) X 501,5Mm 1
6 5456050005-2 Cylindric Nut 73,75 12F (Piston) 1
6 5456050003-6 Piston Nut Ø3.3/4” - 12fpp 1
7 5152010009-5 Piston Coupling Ø41.10 X Ø70 X 61MM 1
7 5152010014-1 Piston Coupling Ø41,10 X Ø90,5 X 66MM 1
8 6020190065-7 Repair Kit For Hydraulic Cylinders  "D.A" 1.5/8" X 2.1/2" 1
8 6020190066-5 Repair Kit For Hydraulic Cylinders  "D.A" 1.5/8" X 3.1/4" 1
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•	Stickers

Ite
m Code Product description Al
l

1 6020078811-0 Sticker PD Baldan(85 X 480mm) 2

Ite
m Code Product description Le
ft

Ri
gh

t

1 6020071866-9 Sticker Attention Limit The Rotation Radius Of Front Tyre (50 X 200Mm) 1
1 6020071865-0 Sticker Attention Limit The Articulation Of Front Shaft (50 X 200Mm) 1

Ite
m Code Product description Al
l

1 5206010008-0 Sticker Baldan Medium (70 X 395Mm) 1

Item 1

Item 1 - Lado esquerdo Item 1 - Lado direito

Item 1
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